
 
 
 
 
 

 

 

 

 

 
 

AGENDA 

1. Call to order the business meeting of the Bartlesville City Council by Mayor Curd. 

2. Roll Call and Establishment of a Quorum. 

3. Invocation by Pastor Jason Elmore, Friday Nite Church, and President of the Bartlesville 
Ministerial Association. 
 

4. Public Comments on Agenda Items. 

5. City Council Announcements and Proclamations. 

 a. Homelessness Awareness Month – November 2025 
b. Community Foundation Week – November 12-18, 2025 

6. Authorities, Boards, Commissions and Committees 

• Three openings on the Bartlesville Area History Museum Trust Authority 
• One opening on the Bartlesville Convention and Visitors Bureau Board of Directors 
• One opening on the Library Board 
[...]
picture of how much should have been earned in order to meet budget for the year. 
 

  



Major Operating Funds: 
The City’s major operating funds are presented in greater detail than the remainder of the City’s 
funds. These funds include the General, Wastewater Operating, BMA – Wastewater, Water 
Operating, BMA – Water, and Sanitation. Due to the interrelated nature of the Wastewater 
Operating/BMA – Wastewater and the Water Operating/BMA – Water funds, these have been 
combined into Wastewater Combined and Water Combined funds. This should provide a better 
picture of the overall financial condition of these operating segments by combining revenues, 
operating expenses, and financing activities in a single report. 
 
Other Funds: 
All other funds of the City are reported at a high level. These funds are often created for a limited 
purpose, limited duration, and frequently contain only a one-time revenue source. This high level 
overview will provide Council with sufficient information for a summary review. Any additional 
information that is required after that review is available. 
 

These condensed financial statement should provide sufficient information for the City Council to 
perform its fiduciary responsibility while simplifying the process. All supplementary, detailed 
information is available for the Council’s use at any time upon request. Additionally, any other funds 
that the Council chooses to classify as a Major Operating fund can be added to that section to provide 
greater detail in the future. 



Agenda Item ___ 
October 28, 2025 

Prepared by Terry Lauritsen 
Water Utilities Department 

 
 
 
I. SUBJECT, ATTACHMENTS, AND BACKGROUND 

 
Receive a presentation on the July 2025 boil order incident for the Bartlesville public water 
system. 
 
Attachments: 

Oklahoma Department of Environmental Quality Level 2 Assessment 
 

II. PROJECT DESCRIPTION, STAFF COMMENTS AND ANALYSIS, AND BUDGET 
AMOUNT. 
 
On Saturday, July 12, 2025, the Oklahoma Department of Environmental Quality (ODEQ) 
placed the City of Bartlesville and all connected water customers under a boil order following 
the detection of E. coli at one of the City’s 80 routine monitoring sites. 
Following immediate actions and additional water sampling, the ODEQ lifted the boil order on 
Sunday, July 13, 2025, after testing confirmed that all follow-up samples showed no bacterial 
activity. 
As required by regulation, the ODEQ conducted a Level 2 Assessment to investigate the City’s 
treatment and distribution systems for any potential deficiencies that could have contributed to 
the E. coli detection.  The assessment found no deficiencies and is attached for your review. 
City staff will provide a presentation outlining: 

• The sequence of events leading to the initial E. coli detection. 
• Actions taken during the boil order. 
• Likely cause of the positive E. coli detection and staff assessment of the incident. 
• Preventive measures currently being implemented. 

 
III. BUDGET IMPACT 

 
None 
 
 

IV. RECOMMENDED ACTION 
 
Staff recommends receipt of the presentation. 

8.



 

 

 
 
 
 
 
 
September 16, 2025  
 
CERTIFIED MAIL, RETURN RECEIPT REQUESTED 
 
Terry Lauritsen, Director of Utilities 
City of Bartlesville 
401 S. Johnstone 
Bartlesville, OK 74003 
 
Re: Revised Total Coliform Rule Level 2 Assessment Follow-up 

PWSID No. OK1021401 
 
 
Dear Mr. Lauritsen, 
 
On July 15, 2025, representatives from the Oklahoma Department of Environmental Quality (DEQ) 
performed a Level 2 Assessment of the City of Bartlesville’s (City) public water supply (PWS) system. 
This assessment was performed in accordance with the Revised Total Coliform Rule (RTCR), 
following the collection of a confirmed E. coli positive RTCR sample from sample site TC055. 
Representing DEQ during the assessment were Siobhan Gibbons, Environmental Programs Manager, 
Kay Coffey, P.E., Engineering Manager, Thomas Nguyen, District Representative, Jacob Slavick, 
District Representative, and Jeremy McKinney, Environmental Programs Specialist. Representing the 
City were Terry Lauritsen, Utility Superintendent, Neil Evans, Plant Superintendent, and Brandon 
Cleveland, Assistant Plant Superintendent. 
 
Distribution System Disinfectant Residual Assessment 
 
Ms. Gibbons, Mr. Nguyen, and Mr. Mckinney, with the assistance of Mr. Cleveland, evaluated the area 
of the distribution system from which the E. coli positive sample was collected. Four sites were 
evaluated during the assessment, and at each site, samples were taken and measured for 
monochloramine, free ammonia, total chlorine residual, nitrite, temperature, and pH. The sites 
evaluated during the assessment, in order of increasing distance from the treatment plant, were: the 
sample tap outside of the Radar No. 1 Booster Pump Station, located adjacent to State Highway 60; 
sample site TC078, located at 1800 SW Santa Fe Ave; sample site TC055, located at 2099 SE Dewey 
Ave; and a dead-end hydrant, located downstream of sample site TC055 at the intersection of S Osage 
Ave and E 23rd Rd. The measurements collected during the assessment are organized in the table below. 
 
 
 
 
 
 



City of Bartlesville 
PWSID No. OK1021401 
Page 2 of 4 
 
 

  
 

Sample Location Point of Entry 
Radar No. 1 

Booster Pump 
Station 

TC078 TC055 
Dead-end 
Hydrant 

Monochloramine 
(mg/L) 

- - 0.17 0.88 0.41 

Free Ammonia 
(mg/L) 

- 0.13 0.00 0.04 0.03 

Total Chlorine 
(mg/L) 

3.8 3.10 0.30 1.00 0.40 

Nitrite (mg/L) - 0.07 0.02 0.17 0.07 

Temperature (°C) - 31.0 31.0 30.0 30.8 

pH - 8.4 9.0 8.2 8.0 

Locations are organized in order of increasing distance from the treatment plant. 
 
Each of the sample location taps was flushed for 5 minutes before water samples were collected. The 
measurements for monochloramine, free ammonia, and nitrite were made using a Hach DR900. The 
total chlorine residual measurement was made using a Hach DR300, and the measurements for 
temperature and pH were made using a Hach Pocket Pro. Sampling methods were conducted according 
to their respective manuals at the appropriate ranges. 
 

 Total chlorine residuals at TC078, TC055, and at the dead-end hydrant were all significantly 
lower than at the Point of Entry and at Radar No. 1 Booster Pump Station, indicating that there 
may be one or several factors contributing to chlorine residual decay. 

 Free ammonia at TC078, TC055, and at the dead-end hydrant were all significantly lower than 
at the Radar No. 1 Booster Pump Station, indicating that there may be biofilm activity. 

 It was reported that the distribution line material between the TC078, TC055, and the dead-end 
hydrant was ductile iron. Iron lines can cause increased chlorine demand and thus lower 
chlorine residuals both directly, through the corrosion of pipe materials, and indirectly, by 
providing a hospitable environment and food for biofilm growth.  

 
The following are additional observations made during and after the assessment which may explain 
the possible cause of the E. coli positive sample: 

 TC078 and TC055 were model Eclipse 88, freeze-resistant sampling stations. This model 
includes a ¼” water evacuation line that runs parallel to the ¾” main sample line and both lines 
should come equipped with caps to prevent contamination; however, during the assessment, 
the caps were missing from all observed ¾" main lines. 

o On July 28, 2025, Mr. Lauritsen informed DEQ that the sample station at TC055 was 
excavated and disassembled. Debris was found in the main sample line. 

 The City currently flushes dead-ends at least every ninety (90) days to satisfy OAC 252:631-
3-16 requirements. However, some areas of the distribution system experience higher water 
age than other areas. A map and study prepared in 2009 and supplied by Bartlesville indicate that 



City of Bartlesville 
PWSID No. OK1021401 
Page 3 of 4 
 
 

  
 

the water age at TC055 is estimated to be in the range of 48 hours, and the maximum water age in 
the system is estimated to be 72 hours.  

o In order to determine areas of the system that might require additional flushing, the 
City will begin to include additional field testing to determine nitrate and nitrite level. 
High levels of nitrate and nitrate can indicate decay of chloramines and decrease of 
chlorine residual. Implementation of increased flushing in problem areas will help the 
City ensure adequate chlorine residual throughout the distribution system.  

o The City also plans to formalize written free chlorine conversion policies and 
procedures. Free chlorine conversions are currently conducted on an informal basis in 
relation to consumption trends, low chlorine residuals, and HPC counts over 500. 
Formalization of exact triggers for a conversion event into a written policy will ensure 
proactive mitigation measures by the City to protect human health.  

 It was also noted that fiber optic cabling installation was happening around the E. coli positive 
site. While it was not determined to be the direct cause in this case, digging equipment had the 
potential to introduce contaminants into the area around the sample tap or could have damaged 
local water lines.  

 
Water Treatment Plant and Source Water 
 
Ms. Coffey and Mr. Slavick performed an inspection of the water treatment plant (WTP), assisted by 
Mr. Evans. The City serves approximately 40,000 people to include nine (9) full-time wholesale 
connections. The WTP is supplied raw water from Lake Hudson by a fixed intake structure which 
gravity feeds to the WTP and raw water from Caney River by a fixed intake structure from which water 
can be pumped to the WTP. The WTP is equipped with two (2) parallel Actiflo treatment trains. The 
WTP is also equipped with six (6) filters and two (2) clearwells. Three (3) filters deliver water to one 
of the clearwells, and the other three filters deliver water to the other clearwell. Free chlorine is fed to 
each clearwell to achieve primary disinfection in those units. There are also two (2) parallel wastewater 
and residuals trains.  
 
Potassium permanganate is used at the Hudson Lake intake and powdered activated carbon at the 
Caney River intake. Polyaluminum hydroxychloride, Clarifloc A-3310 Polymer (Polydyne), and 
aluminum chlorhydrate (ACH) are used for clarification and to aid in filtration. Chlorine gas is used in 
solution at the clearwells for primary disinfection. Downstream from the clearwells, sodium hydroxide 
is used for pH adjustment, hydrofluosilicic acid for dental care, polyphosphate for both corrosion 
control and metal sequestration, and liquid ammonia for chloramine formation. The secondary 
disinfectant in the City's distribution system is chloramines. 
 
The following observations were made during and after the inspection of the WTP, but were not 
expected to be the main cause of the E. coli positive sample: 

 One of the two Actiflo treatment trains was out of service and dewatered, due to the coagulation 
mixer being removed for repair. The City noted that each treatment train can treat 20 MGD 
which meets the maximum daily demand of 10 MGD. While the loss of one treatment train 
was not cited as a factor contributing to the positive E. coli sample, the plant did not have 
redundancy for clarification at the time of the inspection.  

 The liquid ammonia, blended phosphate, fluoride and caustic are added at injection points 
located about one foot apart. Mr. Evans plans to provide more separation between feed points 
in the future.  



City of Bartlesville 
PWSID No. OK1021401 
Page 4 of 4 
 
 

  
 

 Prolonged rain events that occurred a few days prior led to a noticeable increase in raw water 
turbidity values. Data provided for July 2-16, 2025, show that combined filter effluent (CFE) 
turbidity ranged from 0.03 – 0.07 NTU and complied with turbidity CFE requirements. 
Individual filter effluent (IFE) turbidity ranged from 0.01 – 0.4 NTU with one exception. On 
July 6, filter #3 IFE was 0.15 NTU at 21:30, 0.57 NTU at 21:45, and 0.34 NTU at 22:00. The 
previous IFE value recorded for filter #3 was 0.14 NTU at 11:15, and there were no other IFE 
values recorded for filter #3 after July 6, 22:00 and through July 16. The single reading of 0.57 
NTU for filter #3 did not trigger a requirement for a follow up action. 

 Contact time (CT) calculations provided for July 1 – 17, 2025, indicated that the minimum log-
inactivation requirements for disinfection of 0.5 log for Giardia, and 2.0 log for viruses were 
met and exceeded in the two clearwells. 

 Bartlesville provided data related to POE disinfection that included: total chlorine, 
monochloramine, free ammonia (NH3-N), pH, and temperature. The data provided for total 
chlorine indicated that the concentration of total chlorine exceeded the minimum residual 
required of 2.0 ppm. Monochloramine and free ammonia concentrations and pH and 
temperature measurements did not indicate any unusual values of concern.  

 
If you have questions about the findings of this report or the recommendations presented, feel free to 
contact Mr. Slavick, District Representative, at the letterhead address or at (405) 702-8295. Thank you 
for your time and attention to this matter. 
 
Sincerely, 
 

Siobhan E. Gibbons 
 
Siobhan E. Gibbons 
Engineering and Enforcement Section Manager 
Water Quality Division 
 



Information for Item 9 will be provided at the meeting. 


	City Council Agenda November 3, 2025
	Agenda Item 5.a. Homeless Awareness Month November, 2025
	Official Proclamation

	Agenda Item 5.b. 2025 BCF Proclamation
	Agenda Item 7.a.i.  City Council Minutes October 6 2025
	Ms. Sanders continued reporting on strategic priorities and objectives as follows:

	Agenda Item 7.a.ii. City Council Minutes Special Meeting October 22, 2025
	Agenda Item 7.b.i. Appointment of Dennis Halpin to Street & Traffic Committee
	Agenda Item 7.b.ii. Appointment of Janice Carroll to Adult Center Trust Authority
	Agenda Item 7.c.i. Resolution for Code Filing
	Agenda Item 7.c.ii. Resolution - Police Donation
	Police Revenue Council Cover Letter Template.pdf
	Police Revenue Reso 2025.pdf

	Agenda Item 7.c.iii. Resolution for the selection of Guy Engineering for bridge inspections 4-1-27 thru 3-31-28
	Agenda Item 7.d.i. Cintas Agreement for Boots Hollow
	Agenda Item 7.d.ii. Staff Report_On Demand WL_Btown-updated
	Staff report_Contract Award_Btown_On Demand Water Line Replacement
	Short Form Contract_On Demand WL_Btown
	B-TOWN CONSTRUCTION LLC Bid Proposal Form_water lines_v3

	Agenda Item 7.d.iii. Staff Report Change Order 1_Airport Hangar
	Agenda Item 7.d.iv. Prof Services Agreement with TSW for Housing Plan
	Agenda Item 7.d.v. Hangar Lease with Norval Gruver
	Agenda Item 7.d.vi. Amended Maintenance Agreement with Bark Park Buddies
	Agenda Item 7.e.i. Declaration of Surplus and Approval of Sale or Trade-In
	Agenda Item 7.f.i. Staff Report FY 2024-2025 WWTP Annual Report.docx
	Staff Report to Council for FY 2024-2025 Annual Report
	2024 - 2025 Veolia Water Annual Report - 10-01-2025-compressed

	Agenda Item 7.g.i. Flock Monthly Report
	October 2025 Flock Report Cover Letter
	Flock Monthly Report October 2025
	1. System Overview
	2. System Activity Summary
	3. Hotlist Monitoring
	4. User Access & Searches
	5. System Maintenance & Uptime
	6. Privacy & Compliance
	7. Comments/Recommendations

	Relocation Update
	Average_Days_Visited_1761250809493
	Average_Days_Visited_1761250809

	9_20_2025-10_20_2025-Bartlesville OK PD -Audit
	9_20_2025-10_20_2025-Bartlesvil


	Agenda Item 7.h.i. September 2025 Financials
	September 2025 Financials Council Cover Letter Template
	P3 September 2025 Financials
	P3 September 2025 Financials
	Cover
	TOC
	Highlights
	General Fund
	Wastewater
	Water
	Sanitation Operate
	OF - Revenue
	OF - Expense
	OF - Fund Balance

	Financial Statement Explanatory Memo


	Agenda Item 8. Staff report_July Ecoli Incident
	Staff report_July Ecoli Incident